NATO STANDARD ~
AQAP-2110 *

NATO QUALITY ASSURANCE |
' REQUIREMENTS FOR DESIGN,
DEVELOPMENT AND PRODUCTION

B £ &

Edition D Version 1
JUNE 2016

j

* i
NORTH ATLANTIC TREATY ORGANIZATION
ALLIED QUALITY ASSURANCE PUBLICATION
Published by the ;
NATO STANDARDIZATION OFFICE m
© NATO'OTAN

" % é




ol8: 934L8818435
B‘Jﬁﬁﬂﬂ

#

1. MMMVmMi@m»

2. mmw» ute cortifeale ccordng to KOpe Cerification,
3. The Supphier shal MMMM&wWMmM
wm

"/rr”‘ «”

mmm mwmmmmmx 10000 Zaghed.
&mmm%m&% 166 31 812
System s certifnd for 2 msammmm &
18" October 2021.




* & ]
L%
HEPLIBLIL OF SROATIA ";
A% Mumnistry of Ceonoiny Z“ue MWMM
wr Entrepreacurship and Cenfts R mw«mm
Zagreb, 6 Apnil 2020
Our Ref KLASA: 303.0320.0149 “
URBROJ: 526-03.02.01-01/1.20.4
: DECLARATION OF ELIGIBILITY
.
2 4
®
2 4

L ]
Subject: Request for Registration in source file

With reference 10 the sbove quoted ICB subject, the following Croatian firm: Mas
cxprmaimm

3 [ ]
Sestan-Busch d.o.o
Address: Industrijskn zons 3, 40323 Prelog, Croatia &
Contact Person: Ms. Snje2ans Mikee
Tel: +385 40 648 330 . ¢

' Fax: @mwmm v

mmarmxmmmmmmmmm
Bm@h&ﬁ&mxwm3 40323 Prelog. Croatia has thg necessary fi gl
swmmwmwmmmm”awﬁm,
bidders were it responsible for awarding a contract of this nature. :
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Priifzeugnis
Test Certificate
212107-01 »

inhgber des Dokumentes: SESTAN-BUSCH d.o.0, $ B

=
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Tast of the budet resistance of body armour sccording 1o

Herstellor: SESTAN-BUSCH d.o.0.
Manufacturer .
Auftraggeber: SESTAN-BUSCH d.0.0.
Appiigant .
Prifgegenstand: Heim
Sampie heimet
Probenbezeichnung: BK-ACH
Desigration %
Prifdatum: 16. Marz 2021
Tast dale s &
Detailergebnisse siehe B
Prifbericht Nr.: 21H107-01
Detallod resulis see test report No
8 5 &
*
Die vorgelegte Probe erfilite die Anforderungen nach: ,
M The submitted sampis met the requirements sccordihg fo. &
VPAM HVN 2009
Klasse 3 i
M 8 §
-
Die Profergetnisse bazishen 5ich susschseBich auf dis im zugehdrigen Prifbericht beschrisbenen Oieses
ummmmanmmm?u dgung im Staatswappen P e

The fest resuls reiste only o ihe fesiod samples dascrbed in - BCCOmonTEng wmmm:mmmmw
official seel Qﬂy&aﬁa&m&mmmdw
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Agency) - Lobstr § - 07638 Melirichstadt
3 de - Germally

VPAM Durchschusshemmender Helm mit Visier und Nackenschutz (HVN) 2009, 04.04.2017 .




NATIONAL TECHNICAL SYSTEMS

V50 BALLISTIC LIMIT TEST

E Date Received: April 3, 2023 Record No.: SBD23002-9
Via: FedEx Test Date: April 10, 2023
FedEx Customer: Sestan Busch
g§a_mple Tested : Threat Range 3 -
fManufacturer:  Sestan Busch Projectile:  Fragment Simulating Projectile Muzzle to Screen 1: 125 m
5 M= Type: Type 1 (30 +/- 2 HRC / Non-Tumbled) Screen 1 - 4: : 1.52 m
BK-ACH-HC Weight: 1.1g(17gr) Screen 2 - 3: 1.24 m
Finished Helmet Shell Powder: Bullseye Screen 4 - Target: 1.79 m
C013843 Barrel (cm): 60.96 Target to Witness: 15 cm
0.940 Obliquity:  0° Midpoint to Target: 250 m
Ambient Yaw: < 50 Witness: * 2024-T38 Aluminum
Test Standard Range Temperature: 219 °C
STANAG 2920 Edition 3, Range Humidity: 40 %
% NATO STANDARD AEP-2920
Edition A, Version 2
September 2016
Powder @NRONOGRAPHS 1-4  |§  CHRONOGRAPHS 2.3 AVERAGE LOSS STRIKING ~ TESTRESULTS
No.  Charge TIME VELOCITY TIME VELOCITY VELOCITY VELOCITY VELOCITY Shot Shot ® | Complete
(gr.) sX-5 mis sX-5 mis mls mis mis Location Included Partial
1 52 “209.1 728.8 170.2 7315 730.2 38.8 691.3 Crown Y P
2 54 204.6 7449 166.5 747.7 746.3 39.5 706.8 Front Y P
-3 5.8 196.2 776.7 159.9 778.6 TG4 41.0 736.7 Right N €
2F 4 55 200.9 758.6 163.9 759.6 759.1 40.3 718.8 Back Y €
% 5 52 207.2 735.5 168.8 737.6 736.5 39.2 697.4 Left s ¥ (¢!
‘6 5.0 A37 713.1 # 1738 716.3 714.7 38.0 676.7 Crown N P
7 52 205.0 743.4 166.9 745.9 744.7 394 705.3 Front Y- ¥ P
8 54 '~i198'2 768.9 161.5 770.9 769.9 40.6 729.3 Right ¥ (@
g ’ s
This test was performed in accordance with the V50 HIGH LOW RANGE OF RANGE OF
& |specification requirements and the results properly VELOCITY PARTIAL COMPLETE RESULTS MIXED RESULTS
@ (teflect the ballistic performance of the listed sample. 708.1 706.8 697.4 38.0 9.5
Notes: m/s m/s m/s m/s m/s
: f 2 ] s
»
Y
Projectile Used:
L2022 Caliber, 1.1g +/- 0.03g (17 gr.) Chisel Nose Fragment Simulating Projectile (FSP)
s described in MIL-DTL-46593 launched without a sabot (30 +/- 2 HRC / Non-Tumbled)
8 a starting velocity OE 700.0 m/s » =
% |V50 Calculation: :
V50 based on (3) paytial and (3) complete penetrations with a range of results < 40 m/s
Sample Description:
-
i & :
”
Technician(s): Randolph / Wilson
National Technical Systems, Inc. . 7447 W. 33rd St. N. Wichita, KS 67205 . Phone 316-832-1600
& s
l
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NATIONAL TECHNICAL SYSTEMS
NIJ 0106.01 HELMET:
BALLISTIC PENETRATION TEST

e Received: April 3, 2023 Record No.: SBD23002-3
DHL Test Date:  April 10, 2023
DHL 5 Customer:  Sestan Busch

eturned Via:

est Conditions

Range 2
pE" Temperature: 5203 °C Muzzle to Screen 1: 1.52 m
H: Humidity: 39 % Screen 1 - 2: 152 m
i Screen 2 - Target: 1.83 m
est Standard: Modified / Abbreviated NIJ Standard 0106.01 for Ballistic Helmets Midpoint to Target: 259 m
3 December 1981
st Method: IAW Paragraph 5.2 Ballistig Penetration Test Headform Size: Po 71/4
Test Ammunition:  IAW NIJ Standard 0108.01, September 1985 Witness Plate: 2024-T3 Alum.
Threat Level: A Barrel Length: 25.40 cm
i Conditioning: Ambient
Submersion: No
: Sample Tested Description Test / Ammunition Description Chronograph Test Results
Sestan Busch Shot Impact  Degree Caliber Bullet TIME VELOCITY Penetration
BK-ACH-HC No. Location  Obliquity Weight (gr.) / Type sx-5 mis No Penetration
M 1 Front 0° 3522 432.7 ) No Penetration
C013842 2 Back 0° 353.4 431.2 No Penetration
03/2023 3 e v ™ e 356.8 4271 | No Penetration
1{}314 4 Left 0 348.4 437.4 No Penetration
his test report may not be used to claim product certification, approval, or endorsement by NVLAP, NIST, NIJ or any agency of the

& [Notes:

k| *Helmet tested as received from customer with retention / suspension system, chinstrap and pads.
=

4
Test Ammunition / Velocity Information:
i | Test Round: Remington (23558), 9mm 124 gr. FMJ RN
est Velocity: 426 +/- 15 m/s (1400 +/- 50 ft/s)

P
-

8

Wilson / Randolph
National Technical Systems, Inc. « 7447 W. 33rd SL. N. Wichita, KS 67205 » Phone 316-832-1600




NATIONAL TECHNICAL SYSTEMS

NIJ 0106.01 HELMET:

BALLISTIC PENETRATION TEST

> Date Received: .  April 3, 2023 Record No.: SBD23002-1
Via: == L Test Date:  April 10, 2023
" Returned Via: DHL Customer: Sestan Busch
Range 2
204 °C Muzzle to Screen 1: 152 m
A2 % Screen 1-2: % 1.52 m
: Screen 2 - Target: 1.83 m
Test Standard: Modified / Abbreviated NIJ Standard 0106.01 for Ballistic Helmets Midpoint to Target: 259 m
December 1981
t* Test Method: IAW Paragraph 5.2 Ballistic Penetration Test Headform Size: 71/4
% Test Ammunition: IAW NIJ Standard 0108.01, September 1985 Witness Plate: 2024-T3 Alum.
35 Threat Level: A Barrel Length: 25.40 cm
Conditioning Ambient
Bubmersion: Ye
Sample Testeéd Description * Test / Ammunition Description Chronograph Test Results
Manufacturer: Sestan Busch Shot Impact  Degree Caliber Bullet TIME VELOCITY Penetration
g |Model No.: BK-ACH-HC No. Location  Obliquity Weight (gr.) / Type sx-5 mls No Penetration
¥ [Size: s 1 Front  0° 347.4 4387 No Penetration
&' |Serial No.: C013841 2 Back 0° 349.2 436.4 No Penetration
§ lProduction Date: ~ 03/2023 3  Right 0 o W 347.5 4386 No Penetration
Weight (kg.): 1.248 4 Left 0° 354.9 429.4 No Penetration
§ 9
This test report maytnot be used to claim product certification, approval, or endorsement by NVLAP, NIST, NIJ or any agency of the
i | Federal Government. This report contains data that are not covered by the NVLAP accreditation. This test was performed in

pproval of National Technical Systems.

laccordance with the specification requirements listed in addition to any customer testing modifications or requests. The test results
bperly reflect the ballistic performance of the listed sample. This test report shall not be reproduced except in full without written

& z
Wilson / Randolph

Notes: & 3 A .
+Helmet tested as received from customer with retention / suspension system, chinstrap and pads. ®
k|
1Test Ammunition / Velgcity Information: » s
Test Round: Remington (23558), 9mm 124 gr. FMJ RN &
" | Test Velocity: 426 +/- 15 m/s (1400 +/- 50 ft/s)
* .

National Technical Systems, Inc. « 7447 W. 33rd St. N. Wichita, KS 67205 « Phone 316-832-1600




